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MRS Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on behalf
of the applicant as) :

5% KC/2019/70241  p & : 2019/08/05 7 #<(Page) : 1 of 4

¥ $ B (Sample Submitted By) ;A k¥ 2@ (DE LAT PLASTIC CO., LTD.)

& & #(Sample Description) : TRIANGULAR ALUMINUM TRAPEZE RING-PLASTISOL GREEN

# &35 (Style/Item No.) : A185G

F A B #Country Of Origin) : o (TAIVAN)

J it p # (Sample Receiving Date) < 2019/07/25

R:EE & (Testing Period) : 2019/07/25 TO 2019/08/05

B2 £ (Test Requested) : ¥ % @ 4p L0 %7 Public Law 110-314 (Consumer Product Safety Improvement

Act of 2008, CPSIA):i& fFipls#. RIFFIA P - FRRFES % 44, / As specified by
client, the sample(s) was/were tested with reference to Public Law 110-314
(Consumer Product Safety Improvement Act of 2008, CPSIA). Please refer to
result table for testing item(s).

B3E 2% % (Test Results) #5®T - F (Please refer to following pages).

Do By

B BB NGRS J/
Ray Chang, Ph.D/Manager -Tech

Signed for and on behalf of

SGS Taiwan Limited

{LZ2HER = - & ift/Chemical Laboratory-Kaohsiung

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/terms-and-conditions/terms-e-document. Attention is drawn to the limitation of liability,
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and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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PR % % (Test Results)
#IzE 2% = (PART NAME) No.1 :

% ¢ o % (GREEN SOFT PLASTIC)

P #c(Page) : 2 of 4

i1 1§ (PASS)
BIFHIE P ¥ P R MDL 25 CPSIA
(Test Items) (Unit) (Method) (Result) i
No. 1 (Limit)
4 / Lead (Pb) mg/kg | %+ CPSC-CH-E1002-08.3 (2012) » » g 2 n.d. 100
EwE T Jlf B3 R E R R/
With reference to CPSC-CH-E1002-
08.3 (2012). Analysis was performed
by ICP-AES.
i1 1§ (PASS)
BIFHIE P ¥ P R MDL 25 CPSIA
(Test Items) (Unit) (Method) (Result) i
No. 1 (Limit)
¥z e (2-v Re A)fy / DEHP (Di- % 0.005 n. d. 0.1
(2-ethylhexyl) phthalate) (CAS No. :
117-81-7)
AR¥ - ? R 7 Ay / DBP (Dibutyl % 0.005 n. d. 0.1
phthalate) (CAS No.: 84-74-2)
HFZ BT F Y Ay / BBP (Benzyl butyl % 0. 005 n. d. 0.1
phthalate) (CAS No.: 85-68-7)
MF- 9= 2 I 0, / DINP (Diisononyl % %+ CPSC-CH-C1001-09. 4 (2017) » = 4 [ 0.005 n.d. 0.1
phthalate) (CAS No.: 28553-12-0; 68515~ 0% 37/ 5 & el / With reference
48-0) to CPSC-CH-C1001-09.4 (2017).
BR¥ - " pi- ey / DHEXP, DNHP (Di-n-| % |Analysis was performed by GC/MS. 0.005 n. d. 0.1
hexyl phthalate) (CAS No.: 84-75-3)
ARF - " pes Nfy / DPENP (Di-n-pentyl % 0.005 n. d. 0.1
phthalate) (CAS No.: 131-18-0)
ARF - P peZ ke fig / DCHP (Di- % 0.005 n. d. 0.1
cyclohexyl phthalate) (CAS No.: 84-61-
AF - " pe- £ fg / DIBP (Diisobutyl % 0.005 n. d. 0.1
phthalate) (CAS No.: 84-69-5)
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This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
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# 3z (Note) :
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. MDL = Method Detection Limit (= ;* pH&* L&)
3. n.d. = Not Detected = below MDL (& 1 / #3*MDL)
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¥ BEP oy BEET O PMATRRERALEE/I0, X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

KC/2019/70241

xx 472 % & (End of Report) *x*
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